o

ST e L A LV

R i R L PR S L SERE SS SR R PR ST PIR RISV SVER

1

HPIease clarify Ref. No. and
Parts No. as well as parts name
-When you place an order.

e , i

[P




—

ey
E "

. . . B755-100~1
' Parts-No. i Ref. No, Remark Parts-No. Ref, No, Remark ;- Parts-No, . Ref. No =i Remark Parfﬁy-No;’.k Ref. No. Remark
0023014-63 | © 1-57 116629-0-01 H-2 1140632-001 H-53 : 140803-0:01 G-54 )
002501-0-64 =19 116782:0-01 "H-32 7140633-0-01 -1 140804-0:01 G~-56
. 1-34 140518-0-01 G-30 "140634-0-01 H=32 140805-0:01 G-53
004301-0-64 . 1-50 140537-0-01 =12 “140635-0-01 H—47 140837-001 H-17
004401-0-14 1=7 140538000 | 1-20 "140636-0-01 C-1 140914-001 =45
007670-5-13 H-16 140539-0-00 | = 1-31 -140637-0-01 G2 3 140915-0:01 149
007671-2-12 G—14 140540-0-00 122 '140638-001 -3 140922-001 =35
008400-5-64 1=5 140542-0-01 1-30 1140639-0-01 G5 140923-0-00 =11
O 0096706-12 | . G—16 140543-0-00 G—20 - ~140642-0-00 G-89 140924-0:00 =41
009680-8-13_| : H-21 P .~ H-48 140643-000 | . G-8 ; 140925-0-00 =42
" H-25 v 137 " 140644-0-00 | -~ G-10 140926-0-00 143
0096814-13 | . H=3] 140544-0-00 =40 1406450:00 | - G-9 B 1409370401 6-52
0097108-13 | { H-54 140545-0-01 _ 153 140646-0-01 G11 - 142037-0i00 1-32
009712002 | .. G-49 140548-0-01 ~1-54 - 140647-0:01 G135 142038-0:01 =33
i 0097614-13 | 7. G=50 140557-0-01 G 140648-0-01 G4 142051-0:01 H-1
021300-163 | | 1-52 140574001 | - G—51 . 7 140649-0-01 G-42 ; 142045-0:01 i3
" . 1=59 140575-0-01 |- H—29 - :140650-0-01 G—43 i 142058-001 | .- H-9
A 021400-164 | ; 1-9 140576-001 | © G—47 2140651-0-01 - G-44 El 1420390001 | H=10~12
_ 021500-163 | + 121 140577-0-01 " G-39 1140652-0-01 G-17 142060-0:01 | -~ - H-10
g {7 021670203 | .. H-18 140578-0-01 | -~ G—40 1140653:0-01 G=19 142061001 “H=13
1 025050-1-34 1-35 140579-0-01 . | - H-31 _ ’ - 140663-0-01" H=351 142062-0:01 G-27
025080-1-32 G—48 140580-0-01 H-30 - 140664-0-01 G-23 142065-0:01 H-37
025100-163 , | . 1-36 140581-0-01 H-33 ~140667-0-01 . H-38 142067-0:01 |- - = 1=56
025630-2-32 G-13 1405820-00 H-34 140670001 -2 142123001 G-22
028030-2-43 =51 140583-0-01 H-35 "140671-0-01 =3 . [y
" ; 1—58 140585-0-01 H-26 140672-0-01 -4 i H—46
028040-243 1-8 140587-0-01 H-27 _140673-0-01 -6 T H=50
028050-1-43 1-20 140594-0-00 H—4 140674001 1-10 W 1-39
028060-140 | . G-33 140599-0-00 G-37 140675-0-01 =13 142206-0-01 H-28
. : H-39 o H=5 "140678-0-00 =14 142263-0.01 1=17
045101-2-00 G-36 v H—44 140679-0-01 =23 1422640:00 =16
P ) H—43 140600-0-00 H-8 + 140680-0-00 =24 I 142265-0:00 611
O 047302-242 G-6 140603-0-01 H-20 "140681-0-00 =73 p I
048040-342 G—4 140604-0-01 H-22 140682-0-01 =27 p a3
081003-6-70 G-26 140605-0-01 H-24 1 140683-0-00 T=78 p ety
081007-0-70 G-31 140608-0-01 H=11 140686-0-01 p =38
100064-0-05 G-18 140616-0-01 G-48 5140687-0-01 142310-0:01 H=19
100242:0-04 . H-5s 140618-0-01 G-28 - 140688.0-01. 1423480.01 1-18
101706-0-01 H-23 140619-0-01 G=25 N 142349:0.00 =13
102538-0-02 G-24 140620-0-01 G—-32 - 140689-0-01 145088-0:01 - ~H-58
1044 50-0-01 G-45 140627-0-01 G-34 -140690-0-01 14748 |- 400163001 | . - ~Hi~14
104548001 - G-25 " H-41 -140691-0-01 =47 403G69-0:01 TH-15
107168-0.01 - H-12 140628-0-01 G-35 <.140694-0-01- 1-60 . 5002960-02 |~ - - G~12
108960-0-01 - G-55 " H-42 140703001 1-26 R —
109193001 - H-56 140629-0-00 G-38 T'140802-0-01 H-38 e
From the library of: Superior Sewing Machine & Suppl

y1LC




o

'T:his chart sl;ac;ws the di((ex;e;\t parts
fr;omVBrolher model DBZ-B?SSE:

Other parts are same as DBZ'L-EBTSS
‘ {08

From the library of: Superior Sewing Machine & Supply?l“lf_LC



P e
{
|
- \ PART LIST for DB2-B755-100 " B755.100-G 2
- . fen ‘ ;
Name of Parts I Qlty J Parts No., Assﬁ?_bly | Rel. No. . Parts. No. "“ﬁ’g“b' :
1‘rTH‘i;s part-list shows the different parts from Brother : 4 - G—-43 |- Adjusting Nut | 140650-0-01
{ médel DB2-B755. Other parts are same as DB2-B755. | _G=44 | Stopper Spring 140651-0-01
| | Micra-switch Bracket I pee.| 140636-0-01 | G-45 ) Cushion for G-41 ! 104450-0-01
2 | Pin for Reverse Finger 1in 140637-0-01 1 G-46 |- Washer M8 1 . 025080-1-32
J | Spring for Reverse Finger I in 140638-0-01 { G-47 .| Pulley 1 -1 140576-0-0}
4 1 Stop/{Ring Iin 048040-3-42 . 1 G-=48-| Slip Ring Support 1 -1 140616-0-01
5 | Reverse Finger ' in 140639-0-01 ] G491 Set:Screw SM4.76-32.X 20 3 009712-0-02
6 | Spring Pin AW3 X 22 1 s | 047302-2-42 - 4 :G=50"1"Set Screw SM5.95-28:X 14 1 pee.’} 009761-4-13
7 | Set Screw SW4.3740X 7 1 in 140557-0-01 ) - G=51 [ Model Plate . 1~ | 140574-0-01
8 | Micro-switch 1 140643-0-00 140642-0-00 | .G—52 | Presser Foot “ 1w ] 140957-0-01
9 | Actuator Cord T in 140645-G-00 1:-G=53 |- Face Plate 1 » 1 140805-0-0t
10 | Microswitch Cover T 140644-0-00 | G-54 | Face Platd Thread G i .1 140803-0-01
Set Screw for G—10 2pes. | 140646-0-01 1 G—55 | Set Screw for G-54 - [ 108960-0-01
Nut for G~11 . 2 500296-0-02 ] G=56 | Felt for G-54 I on 140804-0-01
Washér SM2.38 Tor G—12 2. | 025630-2-32 ; ;
Set Screw SM3.5740 X 12 2 m 007671-2-12
Cord ;Holder 2 140647-0-01
Set Screw SM3.57-40X 6 2 009670-6-12
Holder for Thread Tension ’
Rclc:;*»ing Air Cylinder Ipee.| 140652:0-01 _
Set Serew for G—17 2 pes. | 100064-0-05
Thread Tension Releasing Air Cylinder I pee.| 140653-0-01
1/8" Connector Assembly [ 140543-0-00 .
37167 Nut Ui | .142265-0-00 .
3]167 Connector Tip Al 142123-0-01 :
Supporter for Tension Releasing Air Tube 1w 140664-0-01
Set Screw for G-23 d'ges. | 102538-0.02
Packing ANG227-14 | pce.| 104548-0-01
Packing PW3 : 1 » | 081003-6-70 .
Reverse Feed Air Cylinder 1o 142062-0-01
Reverse Feed Air Cylinder Holder on 140618-0-01
Cylinder Holder Base Plate I o, 140619-0-01
Set Screw for G-28 2 pes.| 140518-0-01
Packing P7 2 on 081007-0-70
Set Screw for G-28 2 140620-0-01
Spring: Washer for G-32 2 028060-1-40
Piston Rod Joint | pce.| 140627-0-01
Pin for G-34 3o 140628-0-01
Cotter. Pin (s 043107-2-00
Cylinder Elbow P7 1/87 T 140599-0-00
Oil Outlet for G-27 T | 140629-0-00
Supplemental Reverse Lever [N 140577-0-01
Spring: for G~39 1o 140578-0-01
Reverse Lever Stopper I 140648-0-01 - -
Set Serew for G-41 I w 140649-0-01 )

i
B

.‘"’ .

4r. b s

.

" From the library of: éuperidr Sewing Maohme & Supply LLC




S~ i :
4 k ¢ -y

: i
& i i ;
e i
. : o : a4
v : : :
-~ Lo ; R
L . 1 ( &
5 i 4
{ : : # )
j i
IR, ;
Y e 1
§ &
i 8 b
i :
H “
i “:’

" ' S L , iy B755-100-H 3

From the library of: Sup‘erior, Sewing Machine & Supplyf; LLC




P

_ B755-100-H 4

3/16™ Nut.

Ref. No. ; Name of Parts - Q'ty | [ Parts-No, |- Ass}sr‘;}.bly ‘Ref.No.| . pal " Name of* Bans Pasts-No. A”ﬁg“my ol
H~ 1 | Air Cylinder Base Plate 1 pee. i’ 142051-0-01 H-46"1:3/16" Conncctor Tip 142123-0-01
i~ 2 | Washer for{H-26 1 » | 116629-0-01 " H~47: | Cap for_Air Tube 140635-0-01
H- 3 | Thread Tnmmmg Air_Cylinder 1« | 142055-0-01 - H=48 [ 1/8" Connector Asscmbly 140543-0-00
T~ 4 | 1/8" Elbow 1 » | 140594-0-00 H-49:}: 3/16" Nut' 142265-000
H— 5 | PT_1/8" Elbow Assembly 2 pes. | 140599-0-00 H=50]:3/16" Connector Tip 142123-0-01
H=— 6 | 3/16" Nut i 2 » {T142265-0-00 H=511Air Tube for H-19 1140663-0-01
H— 7 | 3/16" Connector Tip 2.n 142123-0-01 H--52 [ Air Tube for H-27 B 140634-0-01
-~ 8 | Nut for H=3 1 pce.| '140600-0-00 H-=53 |- Tube Holder Bracket X 140632-0-01
1~ 9 | Movable Knife 1 » | 142058-0-01 H-i54 |- Set :Screw: SM4,76-32 X 8 i :009710-8-13
11-10 | Slide Plate! RAAL too | 142060-0-01 |- - H=55 | Set Screw’ for H~56 ~ 100242-0-04
H—11_1 Slide Plate;Spring Mg "]\- | » |'140608-0-01 ] 142059-0-01} H=56 | Tube Holder & 109193-0-01
H-12 1 Set Screw for H=11 e 2. pes. |- 107168-0-01 vt H=57 | Set-Screw for H-1 i 009681-4-13
H—13 | Fixed Knife 1 pce.| 142061-0-01 H-58 | Stud Bolt - i “145088-0-01
H-14 | Set Screw for H—13 2 pes. |- 400163-0-01 ‘ P
H-15 | Washer for H~14 2.0 403069-0-01 :

H—16 | Set Screw 13.57-40X S 2 » | 007670-5-13 :

H=17 | Adjusting Screw for H-9 | pce.| 140837-0-01 i :
H-—-18 | Nut SM3.57-40 for H-17 1 » [ 021670-2-03 ; §
H—19 | Knife Actuating Lever 1 w_| 142310-0-01 : ;

H—-20 | Knife Actuating Link | 140603-0-01 {

H-21 | Set Screw 'SM4.37-40 X 8 1 » 009680-8-13 ‘

122 | Connecting. Pin 1 v | 140604-0-01 i . .
123 | Set Screw for H-22 | 101706-0-01 :

H-—-24 | Piston Link 1 » 140605-0-01 /

H—25 | Set Screw SM4.37-40 X 8 1« 009680-8-13 .

H—26 | Supporting Boit A 1 » 140585-0-01 £
H-27 | Supporting Bolt B 1w 140587-0-01 .

H-28 | Thrust :Washer 1 » 142206-0-01 N

H-29 | Needle Plate 1 140575-0-01 B
H-30 | Feed Dog_ 1 » 140580-0-01
H=31_1 Feed Arm: | 140579-0-01
H=32 | Bobbin ' 1« | 116782-0-01 ;

H=33 | Bobbin Cas; 1 v 140581-0-01 . i :

H=34 | Oil Pan 1 v | -+405820-00 sy 428/ /00
H-35 | Joint for G-36, 40 1w 140583-0-01
| 136 | Presser. Foot Liflting Shaft Ao 140802-0-01
H-37 | Presser Foat Lifting Air Cylinder 1 v 142065-0-01
1{—38 | Supporting Screw for H=37 2 pes.|  140667-0-01 <kt
H-39 | Spring Washer for H-38 2» 028060-1-40 2 :
H-40 | Piston Acfuating Link 1 pce.| 140688-0-01 o, ‘ i
H-41 | Piston Rod. Joint 1 140627-0-01 ! -
H-42 § Pin for H-41 1 » 140628-0-01
H-43 | Cotter Pin for H-42 1 » 045101-2-00 -
11-44 | PT 1/8" Elbow Assembly 1« | 140599-0-00 3 :
H~45 1 o 142265-0-00

i

‘From the library of: Superior Sewing Machine & Supply-LLC.

[T - -




B755-100-1 5

SR ‘;._—‘w—‘“-'t.__j.‘

250800

Jooooca -

: - From the library of: tSuperio’fri Sewing ,IS/IaCh-ineE Supply.LLC



i

LW
-® P :
e i
T i
/457,5?01?/ ’1 7 7— ; i . B755-100—1 6 -
Ref. No. \ .oy Name of Parts . Q'ty <-.;; l"arls-No. : Assrs]mbly Name of Bts Pam-No. ‘Afssﬁg‘bly
I~ 1 | Air Control Box ‘1 pee.| 1140633-0-01 S . 1-46 ) Limit - Switch 140689-0-01- | 140686-0-01°
I=_2 | Front Cover: ‘1 _» 1:140670-0-01 iR ~[=471*iCord" fot :Reverse Feed Sigrial 140691-0-01 |- o - o
1= 3 | Rear Cover Right 17| .140671.0.01 =48 |- Metal Connector for 1-47 140688001 | 140690001 1y
1~ 4 | Rear Cover'Left 1o | 1140672-0-01 149 -| : Metal' Connector for” Motor; '140915-0-01
I- 5 |-Set Screw M4 X5 - - 1 12pcs. | - 008400-5-64 150 |“Set Screw-M3 X 10 ° 004301-0-64
I- 6 | Air Control, Box Fixing Plate 12 o | 7140673-0-01 I-51"|:Spring Washer M3 .028030-2-43
I— 7 [ Set Screw M4 X I0 . '4 » 1 7004401-0-14 1-52: {" Hexagonal Nut 021300-1-63
I— 8 | Spring Washer M4 4 v 028040-2-43 1=-53 1. :Cord: Bushing JE 140545-0-01
1—- 9 | Hexagonal Nut M4 4 « | 021400-1-64 1-54 '} Variable: Résistor . il 140548-0-01. .-
1—10 | Mode! Plate. - ) . 1 pee.] 1140674-0-01 - 1-55 [ Rubber- Bushing B 140922-0-01
1-11 | Set Pin for [—-10 2 pes. |+ 140923-0-00 [-56 | Time Delay Unit 142067001
1-(12) | Air Filter Assembly 1 pee.| '140537-0-01 I-57 1 Set Screw M3 X 14 002301463
1-13 | Pressure :Gauge 1w ] 4140675-0-01 | ¢ ~1-58 |- 'Spring Washer M3 028030-2-43
1-14 | Air Tube Cohnector 1« {-140678-0-04 [ - 1-59 "I Hexagonal Nut M3 021300-163
1—15 171/4" Connector Assembly ‘1o 17142349-0-00 1-60 | Bundled” Air Tubes 140694-0-01
1-16 14" Nut b +142264-0-00 3 (R ;
[—=17 | 1/4" Connector Tip 1« ] 1142263-0-01 s ‘.
[-18 | Filter Bracket 1 # 1 °142348-0-01 ! °, |
1-19 | Set Screw MSX 10 2 pes.| ,002501-0-64 R ;
=30 | Spring Washer M5 7 | 028050-143
=21 | Nal for I-18 7+ | 021500-1-63 " A
1221 Air Tube . "I pee.| .140540-0-00 R AT ;
1-23 | Solenoid Valve 4 pes.| -140679-0-01
-1-24 | Bushing with-Q-ring - v i3 | ~140680-0-00 i
[-25 | Mounting Rail Tor Solcnoxd Valve 1 pee.| - 140681-0-00 3
1-26 | Set Screw for 1-23 16pcs.|{ 140703-0-01
1-27 | Silencer -~ 4 n 140682-0-01 .
128 Spccd Control . Nut Asscmbly 1 pce.j [140683-0-00 B
1-29 | 1/4" Elbow 1 » | 140538-0-00° !
[-30 | Set Screw ) ]on 140542-0-01
[-31 | Valve Connector 2 pes.| 140539-0-00
1-32 | Speed Controlier Connector 2 » 1 .142037-0-00 ;
1-33 [ Speed Controller 2 n | 142038-0-01 :
1-34 | Set Screw M5 X 10 4 -002501-0-64 | ¢ e ; t
1-35 | Washer MS 4 n 025050-1-34 3
1--36 | Hexagondl Nut MS 4 n 025100-1-63 N
1-37 | 1/8" Connector Asscmbly 3« | 140543-0-00 N
1-38 | 3/16" Nut . 3« 142265-0-00 5
1-39 | 3/16" Connéctor Tip 3 142123-0-01 e
140 | 1/8" T-connector 1 pee.| -140544-0-00 ; BLE
141 Relay . . 2 pes.| 140924-0-00
[-42 j.Relay Socket: - 2 n -140925-0-00
1-43 | Relay Stppper ) ] 2 1 °140926-0-00 | | i
1—44 | Cord fori Présser Foot Lifting Signal 1 pee.]” 140687-0-01 ;
I-45 | Metal Connector for- 144 4o 140686001

- 140914 0-01.

_From the library of:'§






